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MILL TEST CERTIFICATE

Fecha de Emision/ Date of issue
(DMA) 23/01/2010

0707540272

0707540272

No./ Document number
0707540272

Cédigo cliente/ Customer ID Pedido No./ Sales order Orden de compra/ Purchase order
9058909 0703115891 7654
Cliente/ Customer Remisién/ Delivery
PLESA ANAHUAC Y CIAS,, S.A. DE 0707540272
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Descripcién de mercaderias/ Goods description %} - &Q/ ‘
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Datos Generales / General Data >
Colada/Heat |Recubrimiento/ Peso/Weight Espesot/ Ancho/Width Largo/Length Capa/Thickness
Coating Thickness mm 3
/in N
_ kg b in mm m ft 0z/ft2 3y
26820 N/A 3125.682 6891 0.180in / 0.00 0.00 305.00 1000.00 N/A N/ P
4.57mm
27474 N/A 4527.654 9982 0.180in / 0.00 0.00 457.50 1500.00 NIA N/A -,
4.57mm
CC962716 N/A 8189.565 18055 0.180in / 0.00 0.00 762.50 2500.00 N/A N/A
4.57mm
CC974212 N/A 3277.614 7226 0.180in / 0.00 0.00 305.00 1000.00 N/A N/A
4.57mm

1. TS: Tratamiento superficial, Aceitado, Sellado / ST. Superficial treatment, Oiled, Stenciled,etc
4. RB: Rockwell B

2. LE: Limite elastico / YP: Yield Point
5. LILL Limite Inferior / Lower Limit

3. RT: Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

CL/ID#

Cerllﬁcamos que el material aqui descnto ha sido il i y do por p del 4rea
en ia con la norma arriba descrita.

We here oemfy mat the material descnbed in here has been tested and i from

the pi with y results in with requit of the above specmeanon

Firma / Signature

Ji Vo

Ing. Antonio Mani
Ternium Labs
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1. TS: Tratamiento superficial, Aceitado, Sellado / ST Superficial treatment, Oiled, Stenciled,etc
4. RB: Rockwell B

2. LE: Limite eléstico / YP: Yield Point
5. LILL Limite Inferior / Lower Limit

Datos Generales:/ General Data
Colada/Heat TS/ST (1) | No. Parte/Part| Descripcién/ Norma de Calidad/Quality Norm Grado/Grade
Description
26820 Aceitado Liso 610703 0.180" HYL- TER-A500 GA
PERAA3X3
6.1Mts RJO
NAC
27474 Aceitado Liso 610703 0.180" HYL- TER-A500 GA
PERAA3X 3
6.1Mts RJO
NAC
CC962716 | Aceitado Liso 610703 0.180" HYL- TER-A500 GA
PERAA3XJ
6.1Mts RJO
NAC
CC974212 | Aceitado Liso 610703 0.180" HYL- TER-A500 GA
PERAA3X3
6.1Mts RJO
NAC
Calidad del Acero / Steel Quality (Propiedades Mécanicas Longitudinales)
Colada/Heat LE/YP(2) % Elongacién / RT/TS (3)
Elongation %
Mpa KSI Mpa KSI
26820 496 72.0 20 524 76.0
27474 324 47.0 39 359 52.0
CC962716 345 50.0 32 372 54.0 -
CC974212 352 51.0 33 372 54.0 ]
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
26820 0.060 0.870 | 0.008 | 0.006 | 0.027 | 0.020 | 0.080 | 0.040 | 0.030
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni
27474 0.040 0.190 | 0.005 | 0.001 { 0.030 | 0.030 | 0.020 | 0.010

3. RT: Resistencia a la tension / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

€ W o,

£ 9 A

Observaciones / Comments

CL/ID#

Cemﬁcamos que el material aqui descmo ha sido i y por de! &rea ’
en ia con la norma arriba descma R
We here certify: nat the material described in here has been tested and i from v
the P with y results in with req of the above spec:ﬁcatlon
Ing. Antonio Mani
Temium Labs

Firma / Signature
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Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
CC962716 0.043 0.220 | 0.016 | 0.008 | 0.038 | 0.014 | 0.005 | 0.010 | 0.011
Calidad del Acero / Steel Quality (Analisis Quimico/Chemical Analysis)
Colada/Heat C Mn P S Al Si Cu Ni Cr
CC974212 0.049 0.250 | 0.013 | 0.011 | 0.050 | 0.009 | 0.005 | 0.009 | 0.013
Calidad de Tuberia'/ Piping-Quality “:t
Colada/Heat [Piezas / Pieces| Dimensiones/Dimensions Norma de |Grado/ Grade ’
Calidad/Quality
Norm
Largo/Length | Diam/Dim 1 Dim2 Dim3 -
m/ft mm /in mm/in mm /in b
26820 50 6.1/20 76.2/3in 76.2/ 3in N/A TER-A500 GA
27474 75 6.1/20 76.2 / 3in 76.2/ 3in N/A TER-A500 GA e
CC962716 125 6.1/20 76.2/ 3in 76.2 / 3in N/A TER-A500 GA ﬁ,
CC974212 50 6.1/20 76.2/3in 76.2/ 3in N/A TER-A500 GA (}3
o
B

1. TS: Tratamiento superficial, Aceitado, Sellado / ST. Superficial treatment, Qiled, Stenciled,etc 2. LE: Limite elastico / YP: Yie!d Point
5. LI/LL Limite Inferior / Lower Limit

4. RB: Rockwell B

3. RT. Resistencia a la tensién / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

Observaciones / Comments

ClL/ID#

Firma / Signature

Certificamos que el material aqui descrito ha sido i i y por del drea ’
de con i en ia con fa norma arriba descrita. ,
We here certify that the material described in here has been tested and i i i from v
the i with sati y results in wi q of the above specification
Ing. Antonio Mani
Ternium Labs
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